NATIONAL MISSION FOR CLEAN GANGA (NMCG)

MINISTRY OF JAL SHAKTI DEPARTMENT OF WATER RESOURCES,
RIVER DEVELOPMENT & GANGA REJUVENATION, GOVT. OF INDIA

Yo, T T AAAT

MINISTRY OF JAL SHAKTI

G4 DEPARTMENT OF WATER RESOURCES,

RIVER DEVELOPMENT & GANGA REJUVENATION

DEVELOPMENT OF NEW SEWAGE TREATMENT PLANTS,
REHABILITATION OF EXISTING SEWAGE TREATMENT
INFRASTRUCTURE AND O&M FOR 15 YEARS IN KANPUR

UNDER

ONE CITY ONE OPERATOR CONCEPT THROUGH HYBRID ANNUITY
BASED PPP MODE (HAM — KANPUR)

(STC agreement dated 19.04.2019 &LOA: Pr-12012/41/2018-PPP/NMCG dated 04.02.2019)

Monthly Progress Report
Of

Project Engineer

February - 2021

ViUl

STC

Shapoorji Pallonji

Executing Agency

Uttar Pradesh Jal
[...]
15 |Review of the inspection report for 14 MLD STP, Sarai, Haridwar after modifications. Kanpur
16  |Assist in drafting the letters regarding GA, Datasheet and QAP of the tranformer for different facilities. Kanpur
17  |Discussion with Team Leader regarding the pankha sewerage system (Trunk Sewer). Kanpur
18 |Review the approved GA & RCC drawings of the TEPH & CCT for 130 MLD STP Jajmau. Kanpur
19 |Assist In drafting letter regarding Transformer sizing caleulation of 15 MLD STP Unnao. Kanpur
20 |Discussion regarding handover of 130 MLD STP lajmau with Team Leader. Kanpur
21 Sunday Kanpur
22  |Assist in drafting letter regarding Equipment specification for the 05 MLD STP Shuklagan] facility. Kanpur
23 |input in Bedding calculation of the pankha site (Reminder letter). Kanpur
24  |Review the approved Retrofit report for 130 MLD STP Jajmau, Kanpur
25  |Review of Revised Construction Plan for 30 MLD Pankha. Kanpur
26 |Review Revised Construction Plan for Pankha and Unnao site, Kanpur
27  |Visit UPJN In meeting with GM to discuss regarding the construction plan of Pankha and Jajmau Status. Kanpur
28 Sunday Kanpur
| heraby certify that the time report above is a true and complete statement of my working time for roll period.

/,% —~£ - :

-

T\ 312078 — 0?7
5'9“""““’5'“9“’;’& Signature of Test Leader| 8

\
pe

Page 47 of 65



HAM Kanpur Project — MPR
February - 2021

Mr. L.K. Rao (Safety Expert)

ngineer Shah Technical Consultants Pvt Limited
NMCG-STP Projects at Kanpur under Hybrid Annuity based PPP Mode
Daily Report
Name : |Linga Krishna Rao Month/Year:
Position: |Safety Expert Feb-21
Date Description Location
2 Office work attended, Review of pending works related to Pankha, Unnao, Ka
st . npur
Shuklagung, Sajari, Bingawan and Jajmau plants.
3 Office work attended, Review of Project EHS (Environmental, Health and Safety) KanpQr
Pian of Bingawan 210 MLD (O&M) Plant.
4 Office work attended, Reviewa the last monti correspondence received from Wt
KRMPL s
5 Office work attended, Review of Ref: UPJN/KRMPL/Kanpur/2020-21/852 Date: 11th Kanpur
January, 2021 and Reply sent ot UPJN,NMCG and KRMPL.
6 Office work attended, Review of Environmental and Scocial Impact Assessment Kanpur
(ESIA) Report of construction projects Panka, Unnao and Shuklagunj & O&M
i = SUNDAY Kanpur
8 Office work attended, Fanka 30 MLD Project site inspection along with civil support Kan
5 - ¥ pur
engineers Mr. Satendra kumar sharme & Mr.Dubey.
9 Office work attended, Unnao 15 MLD Project site inspection along with TL & Kan
. : pur
v Structural I':nmnear _
10 Office work attended, Unnac 15 MLD Piciect inspection reporl prepared and sent to Katiciie
the concerned NMCG,UPJN and KRMPL personnel. P
11 Office work attended, Pankha 30 MLD Project inspecltion report prepared and sent Kanpur
to the concerSned NMCG.UPJN and KRMPL personnel,
12 Office work attended, Review of Projec! EHS (Environmental, Health and Safety) Kanpur
Plan of Unnag 15 MLD Constiuction site.
13 Second :.‘umurda\f Kanpur
14 quug ] Kanpur
15 Office work attended, Bingawan 210 MLL D&M Plant inspection done along with Kanpur
Support Engineers Mr.Khandelvale. MiAjll Goval and Mr.Rohit.
18 Office work attended, Bingawan 210 MLD C&M Plant inspection report prepared Kissir
along with Support Engineers and sent lo the concerned NMCG, UPJN and KRMPL. s
17 Office work attended, Unnag 15 MLD Smiact siie inspection along with TL & AR
Support Engineers Mi-Friyesh Shukia and Me.Kapil Bansil. i
18 Office work attended, Unnao 15 MLD Froject inspection report prepared and sent to Kanpur
the concerned NMCG, LR YRMPL parsonnel,
“Office work attended, Bingawan 270 MLD Pre inspection report purpose visited
along with Mr.Tripati (STC), Mr.Ajay Goyal (S1C) & CE (UPJN), GM (UPJN), PM 1 &
19 2 (UPJN) and UPJN field stail. Due (o nun availability of KRMPL Representatives Kanpur
» the inspection is not accepled by CE-JFJN. As advisad by CE{UPJN) we have
joined for mesing in the office of the CE-UPJN
20 Office work attended, Review of Project EHS (Environmental. Health and Safety) Kanpur
Plen of Salari 250 Plant.
21 . SUNDA 1 Kanpur
22 Office work attended, Reuinw of Project F ‘nvironmental, Safety and Health K
System ) Plan of BIFCA AN 240 MLD (O&BM) g
Office work atterided, Sajari 42 MLD G&i Plant mspection done aiong with Support
23 Engineers Mr.Ajay Goyal and M. Rohit. Suppeit Engineers Mr.Ajay Goyal and Kanpur
Office work attended, Sajan 42 14.L Q& iant nspecuon report prepared along
24 with along with Support Zrglnesie W &ay Coyal and Mr.Rohit and sent to the Kanpur
CONCAIT ; J-'""I nd KEMPL
Office work attended, All paper r.aarI-. and parding works related to inspections and
25 correspondence done during thene doy s dose and time sheet prepared for the Kanpur
_ monthof February 2021
(‘}\t} \
Signature of Employee , Signature

Page 48 of 65



Mr. Prasoon

HAM Kanpur Project — MPR

Bharadwaj (Instrumentation Engineer)

February - 2021

eer Shah Techanical Consultants Pvt Limited

NMCG-STP Projects at Kanpur under Hybrid Annuity based PPP Mode

Daily Report

Name :

Prasoon Bhardwa]

Month/Year:

Position:

Instrumentation Engineer

Feb-21

Date

Description

Location

F -9

5
6
7
8
9

10

11

12

13

14

5

16

17

18

Review and inspection of RTOLMS for 210 MLD STP at Bingawan, Kanpur through video
conferencing.

Jaipur(W/H) Y

19

—

20

=

21

T

22

Review and inspection report on RTOLMS for 210 MLD STP at Bingawan, Kanpur.

Jaipur{W/H) “

23

.

g
I 24

A

25

Response to the concessionaire letter on PLC & RTOLMS related issues.

Jaipur(WiH) Y

26

e o = ikl

27

N\

28

|

Signature of Employee

G-

| hereby cartify that the time report above is a true and complete statement of my working time for the payroll period.

T )
ok M’&qn '}\f}o}

Page 49 of 65



HAM Kanpur Project — MPR
February - 2021

Annexure 3: Monthly Performance Report of Sajari for Feb. 2021

42 WL ST TREATHERT FLANT, | LELAGm
RONTHLY FLOW & LABTIPORT ey
M e | ™ o e |
1 L — : * _! -
the | am |Wm| ow | w0 | H i S|
b O Y R RS« O E [ i i 1 TREMM 5 AR CPRATIN
i | D] o0 | s | 0 - " i TR (O SRR
Ha | LB |Bm) ¥ g | n = u i | TR S (A5 ST
T L R $ B W H L 1 STRERN 5 146 PEATION
En e | xm| 2 e 1 m H T 14 7 TR0 NS DPERATEN
Wb | onm |am|ow | owe| o Er O T U ' SN I R CPERATEN
- : 1 PN S FEATEN
bt | um (MmN | s | M| o i - bt o i e
| R A TN
e | op (| w0 | we | s wo| o | oo o M oo
= = i [ B y TN AR PRI
T | X | NN A i L] Ve T iy 7 lm i
- : BN A TN
U | 08 [um| x| we | m || @ ® | 8 P
e | mE (xm| ow | oeo| o o | a8 |w i1 ‘ TR AL PSUTE
. 1STEENA S DS DPSATEN
W | o [am| # | ws |- 1 | i ! b e B
; : HETRENA 1A (PRUTION
we |z [am| 2 | % " i L T e e
s | ne lum| W | o 1 “ | m‘:fm
B | BE| AN (X | W o m gL a L R RO (PERATIEN
) . 1N A PRATEN
pra | |um| o | oe ] L L [ P o e S
TREME NS FEUTEN
o] (i s Sl L . s a2 | -
I 1
pee | B0 (M| ¥ oW s L H ! B A TPETIN
1
B | A | wm| oM | DN i ¥ 1 i 1 TRERM 5 [WOES CPERTEN
1 TR S A0 PEUTIN
DA | o (Mm|oW | 1M . ] BE i i i
Ohl | A |BE| X i} ] i ] u ] TR 3 A PERATEN
| u | E AR FETEN
il | ] Bz B o (L Pt e ok
We | Bl Ho| Ba 5 L] - | 1 AR CPERATEN
B | 0 it} | ow | | o o S e TN
: i - I o Tk o Sz
Fe | 8% | 1T 5 LA AR
. o Dy & im Sy
T | B 1% T S LM PN
- Found Py oo 0 o ey
| ik i PR 0 PN
] £ 1. | !
mhhwﬂlmm&hnﬂ-wumﬂu!4iujguuh‘uu§,hm

Page 50 of 65



HAM Kanpur Project — MPR
February - 2021

Annexure 4: Site Inspection Report for the Month of Feb. 2021 (Sajari)

1122 Y
3 - a ; PI,} -:
Inspection report of 42 MLD STP, Sajari ]
BT 9
~ The Ope_ratlon & Maintenance works of 42 MLD STP sajarl Kanpur were inspected on dated e
* 23.02.2021 & following officers/Employee were present during the Insgéetion :
Inspéet i
- &
Mr.M.Maaz ,PM(P&M),UPIN G\/L?LD ; &
Mr.Rajesh ,AE , UPIN oA o : 5
Mr.Linga Krishna ,Expert safety ,STC " SR

Mr.Ajay Kumar Goyal , Support Engineer (Mech.), STC
Mr. Rahul, Support Engineer(Ele.), STC
. Mr. Ram Khilawan, lab Chemist, KRMPL

an b w8 R

1. It wasinformed that separate Plant in -charge for Sajari facilities has been appointed and expected
to join shortly. it is more than 08 months passed, but still separate plant in- charge for Sajari facilities e
is available at site.
2. * Collection chamber
* 2 nos. of Manual screens are in working condition. b
* 2 nos. of Mechanical screens are in working condition. But Auto system of both mechanical screens =
is not rectified. The matter has still not taken up by KRMP!. even after clear instructions by CE UPIN
at site on 22/01/2021. s
e  Electrical Defects:- ' |
* Mechanical screen panel no.02 indicator is not in working and voltmeter, Ammeter missing in the £
panel. 2
3. Main Pumping Station 3
All 5 sewage transfer pumps found in working condition, s
3nos. of discharge line pressure gauge are notin working condltiun M
Electrical Defocts:- 1 1
Junction Box for 70KW motor stop/start push button nolwquing |\ i B
Inlet Chamber Y 1 o
2 nos. of Manual screen are found in working cnndltl i &
2 nos. of Mechanical fine screens are in warlvdng
Auto systems of both mechanical screens are not f?
Screen panel earthing nat done, <,
. Grit Separator
2 no's of Mechanical grit removal syatem r
Primary clarifier .
2 no's of Primary.clarifier mechanism are ir
7. Aeration system i
Out of 12 nos. of aerators are installed,
aerator is not in working condition.
secondary clarifier .
2 nos of Secondary clarifier mwﬁ.ﬂ
Chlorination system Y

s g s omers r vt conncing with 7 1
of ch ne.

...hl.

.lﬂ\l“..

|
n. And 01 no. (Aerator no.11) § I
|

o

3l

s Rew

B i ronty

Page 51 of 65



sS|TC

i b

HAM Kanpur Project — MPR
February - 2021

10

Primary Sludge pump

02 nos. of screw pump checked and found in running condition,
Thickener Sludge pump

2n0’s screw pump checked and found in running condition,
12. Return Sludge pump

Out 3 nos. of submersible pumps are in working condition.

1no. pressure gauge is not working condition. Display glass of all pressure gauges to be changed
with glasses for proper visibility. This matter is pending from the last inspection on 21.09.2020.

® - Electrical Defects:-

Panel no. 2 main door damage.

.* Panel no.01 is found defective.
13. Digester

Out of 2 nos. of Sludge digester mixers installed, 01 no is not in working condition. This matter is
pending since June 2020.
EFM at outlet of digester was Installed, but not wor'king due to calibration.
14, Gas Holder/Gas Scrubber/Gas flaring units
Out of 3 nos of Gas engine installed, 02 nos have been rectified and now are in working condition
o but following works are still to be completed

'« Selfflame torch is not available at flare unit.

Controller display of all control panels are not working properly at Gas Gen set.
* Control monitor not working on the Gas Gen set control panel-A.
* Synchronization work of all Gas Gen Set control panel still pending.

Kanpur, Uttar Pradesh, Indig
Unnamad Road, Kanpur, Uiar Pradesn 20 BO08, India
Lat N 26% 21' 68,19951"
! Long € BD” 23 17.673&n“-‘
W i 2W0T1 0308 P g
i oty

wman  InteliSys

Page 52 of 65



HAM Kanpur Project — MPR
S|ETC February - 2021

15,  On-Line Monitor System (Done by UPIN)
" e Inlet Analyser panel with censer installed at site. It has been synchroniseq with RTOLMS.
results are found at site (PH-7.86 COD-545 mg/l, BOD-167 mg/, Tss- 204 1, o).
e  Out let Analyser panel with censer installed at site. It has been synchronised g/l. With RTOLMS. i
 results are found at site (PH-8.08, COD-73.7 m BOD-15.9 mg/, TSS. 25 5 mgy)

Analyser

16. . . DG Set for Power Backup :

o DG set has been procured, installed and put to use by UPIN. Handed over to KRMPL on 18/10/2020
for operation. -

17. Miscellaneous

s Plant area housekeeping and grass cutting work are in progress.

Monthly performance report of Sajari Facilities not being sent by KRMPL by 7" date of every month
regularly.

* Transformer Breather silica gel in pink colour is to be replaced.
»  Alllocations cable trays are found rusted. :

‘s Allstreet light pole junction boxes are found rusted.

- Voltmeter/Ammeter not working in Gal's gen set panel.

EHS Related points:

1.

COVID 19 precautions followed at site: availability of thermal screening, Sanitizer and Face masks is

followed. Disinfection spray fogging is being done in labour camps; personal screening and
awareness programme are implemented.

COVID 18 precautions to be followed at site: PPE’s Ear Plugs, Goggles, Hand gloves not provided to
the workers, staff and visitors. These safety

3) Precautionary measures are needed to be ensured and available at site.
3 : *d and

In plant area number of safety caution boards. and safety slogans to be increased.
4) Dryg.rossto be removed from site area safety without any fire hazard.
5) in this plant fire hydrant system is required for prvevmé'l‘-lting and controlling fires like dry
grass and for running plant.
6) chlorine emergency kit trainj
Training records with photas
Chlorine mock drills, fire m

ng to be given to 3| the workers in batch wise, such
to be submitted to STC/UPIN/NMCG. Once in @ month

_ ock drills and environmental mock drills to be conducted.
7) Vehicles parking area to pe developed at site entishea.
near the chlorine pi3nt. - et

e. At present vehicles are parking
8) PTU (Primary Treatment Unit) area lubrication aif

slippery area can be avoided and good hous
9) Since starting of work it was observed & i

UPIN about the mobilization of separa
site in charge of both sites are loo

mobilize the one more neyw site safef
10) Potable drinking water to be arran|

e to be avoided, so that

n Sajari and Bingawan. At present the
requested to KRMPL through UPJN to

_ d visitors.
11) STOP mobile for 3 workers in safety

12) Hand tools condition o be maintained it

e allowed only for key persons.
and replacement of spare parts.

n to be updated by periodical safety checks

[N

Page 53 of 65



HAM Kanpur Project — MPR
February - 2021

| safety, welding and Cutting safetv to be maintained well.

13\ Electrica done by qualified doctor lmmedlaﬂ!hf and such report copies

14) Workers health’ ‘checks to be getting it
vo be sent to client and consultant.
15) At office and worker area housekeeping and hygienic to be improved.
© 16) EHS trainings to be conducted regularly and periodically. Tool box talks and EHS Induction to be
given to'workers regularly and periodically and such report copies to be submitted to Client and

Consultant. Covid-19 awareness trainmg to be given to workers on regular basls
17) It was told by few workers snakes are roaming in the plant. So it is required to arrange carbolic acid
in different places, also the grass has to be removed and trip perludicallv_for avoiding snakes to
some extent. Anti snake venom to be arranged in refrigerator and one first aid persons to be
- available during working hours. R s
18) In case of emergency purpose hotterlslren to be arranged at the securl area or administrative
building area and chlorine huuldmg area. It is a!so reqmred to conduct btk drills penodlcallv as
above said. iuthy
19) Periodical safety check lists checking, safety audits and safety inspections:» by KRMPL site in charge

.along with KRMPL site safety officer to be done and such reports of compliance to be sent to Jal
Nigam and STC.

.';(:Mohd. Maaz)
Project Manager (E/M)

OFFICE OF THE PROJECT MANAGE&.J.. E&M), GANGA POLLUTION
: CONTROL UNIT, U.P. JAL NIGAM, KANPUR

isein: S99 oA SAD a Date: 9-1)e)Qd)

. Copy to the following for information & necessary
1. Chief Engine€t (Kanpur Zone), U. P. |
2. General Manager, Ganga Po[lutlon
3. Mr. Madhava Kumar R, Sr. Eco. Firl
roject Manager (ll), Constru '
Proie_& Engineer, Mr. C; M.
6. M/S Kanpur River Manage
Kanpur. :
7. Project Engineer Shri Raje

Jal Nigam, Kanpur.

» New Delhi.

wa SPS, U.P. Jal Nigam, Kanpur.
Consultant, Kanpur.

no 101, 1st'Floor, 3/83, Vishnupuri,

a

:roject’ Iﬁanager (E&M)

Page 54 of 65



HAM Kanpur Project — MPR

February - 2021

Annexure 5: Monthly Performance Report of Bingawan for Feb. 2021

e
NEDSEWAGE TREX B
pie s MONTALY FLOW & LAR REPORT 1
BT por— . ==
I [ ] 3
i o 3 s M1~ PP I ]
il 1 I8 m 1 b i fo8 ™ " : 3 —=
1okt e E ¥ it | i 14 5 W T